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2014 - 2019 Corvette C7  
Performance H-Pipe Exhaust System 

Part No. 91S119 
 

Exhaust Warranty Information 

IMPORTANT – The warranty on this product is VOID if the product is not properly installed or has been modified or 
altered in any way. If you believe that modification will be required to fit an MRT Exhaust System on your vehicle, 
please contact MRT for assistance BEFORE making any modifications to the system. 
 
 

 

 
 

 

 

 Verify that all the following components are included in kit before beginning installation: 
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Begin with removing factory exhaust system: 
 
 
 

Step #1: Loosen clamps (fig #1) unbolt factory axle-backs  

 

 

Fig. #1         
 
Step #2: Unbolt the factory Mid pipe, remove factory Mid pipe  
 

Installation steps for the MRT Axle-Back Exhaust System: 

Parts include:  

  

Part #1  C7 Corvette  #91S119 H-Pipe                                        
  

SUPPLIED HARDWARE 
(2) – 2 3/4” Band Clamps 

(4) 3/8 X 3”  Bolt 
(4) 3/8 Nut 

(8) 3/8 Flat washer 
(4) 3/8 Lock washer 

 

   

REQUIRED TOOLS 
 Ratchet 

14mm Deep Socket 15mm Deep Socket 
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Step #1:  Install MRT H-pipe in the opposite way the factory piece was removed, use supplied hardware for 

attachment. 
 
Step #2: Slide band clamp on to tail pipe and slide the new mufflers into position over the stock exhaust pipe – 
keeping adjust tip alignment and tighten clamps. (fig #2) 
 

 
Fig# 2 
 
Note: Exhaust tip position can be adjusted by manipulating each assembly connection point in/out and rotating the 
tubing throughout the system.   

 
 

MRT appreciate your business. Please feel free to contact us at any point with questions or concerns at  

734-455-5807 or via email at Sales@MRT-Direct.com 


